
UPTEC F05 000

Examensarbete 20 p
Maj 2007

Industrial wastewater treatment 
and other environmental problems 
in Wuhan -
Is Swedish technology a solution?
Industriell avloppsvattenrening och andra 

miljöproblem i Wuhan -
Kan svensk miljöteknik vara lösningen? 

Anna Hagberg



Department of Earth Sciences, Uppsala University, Villavägen 16, SE-752 36 Uppsala 
ISSN 1401-5765 
 

i

ABSTRACT 
 
Industrial wastewater treatment and other environmental problems in Wuhan - 
Is Swedish technology a solution? 
 
Anna Hagberg 
 
In 2000 a co-operation between Wuhan in China and Borlänge Energi in Sweden started. The 
two parts decided in 2005 together with IVL, the Swedish Research Institute, to co-operate in 
[...]
In Sweden a company needs to ask permission for environmental hazardous activity, as 
discharge of wastewater, according to the Environmental Code introduced in 1999. A 
wastewater treatment plant in Sweden can reject to deal with wastewater from industries if 
this wastewater content differs a lot from the municipal wastewater content. The industries are 
then responsible for their wastewater treatment themselves (Utsläpp av avloppsvatten från 
yrkesmässig verksamhet, 2000). The standards for discharge of wastewater from industries 
are decided separately for each industry when the environmental impact assessment is done. 
The recipients as well as recommendations from the Swedish Environmental Protection 
Agency are taken into account when the standards are set.  
 
The Swedish County Boards’ environmental permission delegations set standards for 
wastewater plants serving more then 2,000 pe6. For smaller wastewater plants it is the 
municipal environmental committee that sets the standards. For some parameters there are no 
general standards developed and the wastewater treatment plant can thereby decide the 
standards themselves. There are guidelines both from Stockholm Vatten and the Swedish 
Water & Wastewater Association how to set the standards. According to Klas Johnson at the 
Swedish county Board in Falun the BOD7 and total phosphor standard are generally set to 15 
mg/l respectively 0.5 mg/l. If wastewater discharge is higher than 10,000 pe there is a general 
standard for the total nitrogen of 15 mg/l. The wastewater treatment plant in Borlänge has 
only two standards to follow; BOD 15 mg/l and phosphor 0.5 mg/l (Solveig Barme, 2007). 
 
3.2 REGULATIONS AND ENVIRONMENTAL AUTHORITIES IN WUHAN 
 
3.2.1 Regulations for industries in Wuhan 
Wuhan has formulated specific industrial guiding policies in accordance with the national 
industrial policy issued in 1989. The policies strictly control and restrict the development of 
the enterprises that are heavily polluting and fail to improve their integrated capacity in 
reducing pollutants (Wuhan Environmental Management Strategy Outline, 2000). 
 
3.2.2 EPB and the Wuhan Environmental Protection of Science Research Institute  
According to the Chinese environment protection jurisdiction, the Environmental Protection 
bureaus, EPBs, are responsible for industrial environmental management, but different EPB 
departments supervise different areas (Gong Yuan, 2007). EPB is subordinate to China’s main 
administrative body for handling environmental issues the State Environmental Protection 
Administration, SEPA. 
 
Wuhan Environmental Protection of Science Research Institute, EPRI, is subordinate to 
Wuhan EPB and was founded in 1977. It is an environmental protection scientific research 
organ for public welfare, specializing in application research and technical consulting service. 
There are several divisions in the institute, including the environmental integrative 
department, the environmental pollution controlling and solution department, the 
environmental impact assessment department, the environmental scientific information office 
and administrative offices (Facts from the EPRI, 2006). 
 
3.2.2.1 Environmental Impact Assessment Department 
The Environmental Impact Assessment Department, EIAD, is the most important department 
in the EPRI. This department receives around 200 projects per year. Today, according to the 
                                                 
6 Pe, person equivalents, is the amount of degradable organic material that has a bio-chemical oxygen 
consumption of 70 gram dissolved oxygen per day under seven days, BOD7= 70 g/day (SNFS 1994:7). 



 18 

regulations, an EIA must be done before constructing new factories, for urban infrastructure, 
construction of wastewater plants etc. In Wuhan many new small economical zones are 
planned and the EIAD joins in the preparation work. The EIAD sets the standard and controls 
the wastewater for the new industries. The new projects must also set a distance for safety and 
sanitation from real estates. 
 
Wuhan has many old companies that are all supervised by the EIAD and prompted to improve 
their processes if necessary. If these companies do not comply with the new standards, they 
must stop their production and the EIAD may even suggest new placement for the factory. 
The industry policy of the country is to get rid of small, heavy polluting companies and create 
big industries. 
 
The industries called “the third industries” in China, like restaurants, real-estates, hotels and 
so on are also checked by the EIAD and they give suggestions for improvements, e.g. in the 
restaurants, a lot of oil is used. 
 
The EIAD also work the urban development planning. An environmental impact assessment 
must be done of the area considered for the development. According to national regulations 
all major planning should go through an EIA (Qi Gongyi personal communication, 2006). 
 
3.2.3 Wuhan Environmental Law Supervising Office 
This office has three main tasks 

1) Control big companies twice a month and small companies once every three months. 
2) Interview people living around the factories, asking them if they have noticed any 

strange smells, smokes etc. 
3) Supervise big companies online. Can see their COD-levels, flow levels etc. Also have 

a noise monitoring system. 
 
The institute is working as an environmental police. If pollution accidents occur they will 
investigate it, see Figure 8. When new companies are built the office supervises law 
obedience. If companies exceed the standards it makes sure they pay a fine. Courses are held 
for the employees of the office when new guidelines and regulations are to be enforced. 
 
80% of the polluting companies are monitored by the office all together 120 companies (Lei 
Ming, personal communication, 2006). 
 

 
Figure 8: The Environmental Law Protection Office’s emergency services vehicle. 



 19 

4. RESULTS 
 
4.1 WASTEWATER TREATMENT PLANTS IN WUHAN 
 
There are 15 wastewater treatments plants in Wuhan including the ones under construction, 
Figure 2, Appendix 2. These wastewater treatment plants are all situated in the seven central 
districts. According to Li Zhan (personal communication, 2006) at EPB wastewater treatment 
plants in the suburban districts Jiangxia and Xinzhou are under construction but the other four 
suburban districts have so far no wastewater treatment plants so far. Wastewater treatment 
plants are planned to be constructed in these areas before 2010. There is thus still a lack of 
wastewater treatment plants for about 3.57 million people! 
 
The oldest wastewater treatment plant is the Sha Lake in Wuchang, which is 20 years old. A 
visit was made to two of the most newly built ones in Han Xi and Zhuankou. These two 
wastewater treatment plants are owned by the local Government but leased to private 
companies for 25 years. What is common for all the wastewater treatment plants is that they 
add chloride in their last step.  
 
There are three main problems with the wastewater treatment plants in Wuhan: 1) Shortage of 
money/fees, 2) Illegal discharge and 3) Sludge. Most of the wastewater treatment plants have 
good equipment but not enough money to operate. The fees paid to the wastewater treatment 
plants are not enough for the management. The first problem leads to the second problem; 
illegal discharge from the wastewater plants. This is a very serious problem and it is 
impossible to control how much that is discharged illegally. The sludge from the wastewater 
plants will continue increasing, urgently calling for methods to deal with the sludge (Xiong 
Yu, personal communication, 2006). 
 
4.1.1 The Han Xi wastewater treatment plant 

 
Figure 9: The Han Xi wastewater plant. 
 
The Han Xi plant (Figure 9) was finished in 2006 and is situated in the area of Changqing. It 
has a capacity of 800,000 m3 wastewater per day, but right now it is only treating 400,000 
m3/day. The incoming wastewater is mainly municipal wastewater, only 20% of the 
wastewater is industrial wastewater. The recipient is the Fu He River. The content of the 

                                                 
7 The number 3.5 million is from year 2002, the population has probably increased since then. 



 20 

outgoing sewage water can be read in Table 7; 60-70 tons of sludge is produced every day, 
which is deposited in landfills. 
 
Table 7: Data of the outflow from the wastewater plant compared with the standards. 
Parameter Outflow (mg/l)  Chinese standards (mg/l)  
COD < 100 100 
BOD5 < 30 20 
SS < 30 20 
NH3-H < 30 8(15) 
TP < 100 1.5 
pH 6-9 6-9 
 
In order to control the flow the water first enters a sewage ditch (see Figure 10). Then it 
passes through three different filters: First a very coarse screen (simple screen), then a coarse 
screen, and finally a rotating-drum fine screen. After that, the water is pumped into an aerated 
grit chamber where inorganic solids greater then 0.2 mm are filtered away. Thereafter it goes 
on to the primary sedimentation tank (post-settling), then to the activated sludge process, after 
that to the secondary sedimentation (pre-settling). Some of the sludge is recycled into the 
anoxic zone of the activated sludge process. The last step is to add chloride but right now the 
chloride is not in use. They are planning to build anaerobic digestions chambers for the 
sludge. 
 
 

 
 
Figure 10: Han Xi wastewater treatment plant. 
 
4.1.2 The Zhuankou wastewater treatment plant 
Zhuankou wastewater treatment plant is one year old and has an inflow of 300-400 m3/day; 
60% of the wastewater is from the industry and mainly the automobile industry, and 40% is 
municipal wastewater. The recipient is the Nan-Taizi Lake with an area of 5.09 km2. 16 tons 
of sludge is produced every day with a water content of less than 80%. The wastewater 
content is found in Table 8. 
 
 
 
 
 

Primary 
sedimentatio

n tank 

Simple 
screen 

Water 
 inflow Intercepting 

feculence 
strobe 

Rotating 
drum fine 

screen
Lift  

pump 

Aeration 
grit 

chamber Coarse 
screen 

A/O 
biological 

tank

Secondary 
sedimentation 

tank 
Sterilization 

tank 

Measure
tank  

Surpass 

Outflow

Sludge 
reflux 

Screen  
residual  
disposal 

Sediment 
disposal 

Outflow 

Surpass 

Surpass 

Sludge 
concentration tank

Sludge 
dehydrator  

Sludge storage jar Sludge disposal 

Sludge 
concentrator 

 



 21 

Table 8: Data of the inlet and outlet of the wastewater plant compared with the standards. 
Parameter Inflow (mg/l) Outflow (mg/l) Chinese standards 

(mg/l) 
CODcr 871.98 34.01 60 
BOD5 282.4 16.03 20 
SS 554.31 12.66 20 
NH3-H 14.4 2.88 8 (15) 
TN 32.94 10.32 20 
TP 9.56 1.03 1.5 
pH 7.50 7.28 6-9 
Pb  < 1.5 (exceed standard) 1.5 
 
First the wastewater passes through a coarse bar screen then it is pumped to a rotary drum bar, 
and further to an aerated grit chamber, which is followed by an UNITANK single stage 
aerobic system, see Figure 11. The UNITANK system is a technology from Belgium. It 
consists of a three-compartment activated sludge reactor incorporating two basic processes; 
aeration and sludge settling. The UNITANK with biological nutrient removal can meet very 
stringent effluent requirements for BOD, nitrogen and phosphorus. The last step is adding 
chloride and then some of the water is reused and the rest is discharged into the lake. 
 
 

 
Figure 11: Zhuankou wastewater treatment plant. 
 
What is worth remarking is that there are many houses and small agriculture around the 
wastewater plant, see Figure 12. Also in the lake, being the recipient for the wastewater plant, 
lotus cultivations are found.  
 



 22 

 
Figure 12: Houses just outside the wastewater treatment plant and lotus cultivation in the 
lake. 

 
4.2 INDUSTRIES 
 
4.2.1 Wuhan Paper Mill 
Wuhan has two paper mills, which are owned by the same concern. The two factories produce 
300,000 ton paper per year. They produce all kinds of paper but mainly newspaper and 
stationary. The paper is mostly made from grass but trees are also used, see Figure 13. 3,000 
people are employed in the two factories, which both are situated in the Zhuankou area (See 
Appendix 2, Figure 2). A visit was made to one of the two factories. This factory had its own 
power plant, which uses 0.3 million tons coal per year. 30,000 kWh per day is used at the 
visited factory. The factory produces paper mill chemically, see Figure 14 for the process 
schedule. 
 

 
Figure 13: The grass used for making pulp. 
 
 



 23 

 
Figure 14: Paper mill process schedule. 
 
The Government has recently issued some new standards for the paper mills. The new COD 
standard is 440 mg/l. The paper mill can live up to the standard but the manager thinks this 
standard is far too strict. 
 
The total discharge of wastewater is 50,000 ton/day. The mill would like to increase the 
efficiency of the wastewater treatment cleaning to 65,000 ton per day. The wastewater 
contains small amounts of lead, mercury and larger amount of different aromates, see Table 9.  
 
Table 9: Data of the inflow and outflow from the paper mill wastewater treatment plant.* 
Parameter Inflow (mg/l) Outflow (mg/l) Chinese standards (mg/l) 
COD 2,000-3,000 440 440 
Aromates Slightly detectible   
Hg Slightly detectible   
Pb Slightly detectible   
pH 6-9   
* The director at the paper mill didn’t want to hand out any more data of the water content 
then this.  
 
The amount of COD before the treatment is 2,000-3,000 mg/l and after treatment the level is 
440 mg/l. 5,400 ton COD is discharged every year. 85 tons of water is used for making 1 ton 
of pulp. The recycle rate of the water is 50-60%. The paper mill wastewater standard is 
translated and can be found in Appendix 4, Table 1. According to Jan Kastensson at the 
wastewater technology company Mercatus are some of the Chinese paper mill wastewater 



 24 

standards more strict than the Swedish, for example the BOD standard (personal 
communication, 2007). 

 
Figure 15: Paper mill wastewater treatment plant. 
 
The paper mill wastewater treatment plant is six years old, see Figure 15. Before the 
installation of the wastewater treatment plant the water was discharged directly into the 
Yangtze River. The technique used is from Germany and is called BIOLAK. BIOLAK is a 
treatment method that was introduced to China in 1999 and it is used in the provinces Hubei, 
Shandong and Shenzhen. BIOLAK is a high performance wastewater treatment technology, 
which can remove nitrogen and phosphor at the same time (Biolak, 2006). See Appendix 4. 
50 ton sludge is produced every day in the wastewater plant, which today is landfilled. The 
paper mill also recycles the white water (without chemicals) according to Figure 16 and they 
also have separated wastewater treatment of the oil wastewater, Figure 17. 
 

 
Figure 16: Paper mill recycling of water. 

White water 
storage 

Paper pulp 
distributing 

case 

Poly-disk 
Vacuum filter

Clear filtrate 
tank

Super-clear 
filtrate tank

Turbid filtrate 
tank

Reused water 
tank

Reuse 

Net-washing water, washing water  
and paper pulp water 

 



 25 

 

 
Figure 17: Paper mill oil wastewater treatment. 
 
A plan exists to recycle the wastewater or the black water, dry it in a stove and then reuse the 
chemicals. This will cost 10 million Yuan. Their wastewater treatment costs 2.3 millions per 
month, of which 320,000 is paid to the Government. The manager and the engineers at the 
paper mill are not aware of any better solutions for the wastewater treatment in China. They 
are in contact with companies from Canada, Australia, America and Germany for buying new 
technologies to the paper mill or the wastewater treatment plant. Their company do not have 
any environmental plan; they put the product first and only want to lower the costs for the 
wastewater treatment. 
 
4.2.2 Wuchang coking plant 
The Wuchang coking plant belongs to the big Steel and Iron group in Wuhan. They supply 